samranis. FCC RF Test Report Report No. : FG1IN1001-01

B13 N48(10M)_DFT-s- B13 _N48(10M) DFT-s-
OFDM_QPSK Edge 1RB Right Low CH OFDM QPSK Edge 1RB Right Low CH

Halien 208 sl Ay Type: Powser wmg\_
Ao Hokt 100100
Tg: Free Run

whiten: 208 : g Type. o (RMS)
AulHold 100100
Tii: Free Fun

Video BW 3.0 MHZ'

Stop 20
Sweep ~38.3 ms {4

Function i Function Ve
Tdém

B13 _N48(10M) DFT-s-
OFDM_ BPSK Outer Full Low CH

Ao B PO Fast oy Typs: Power (RMS)|
oy 100100

M 100100
Tii: Free Fun

Ref Level 25,50 dBm ScaleDiv 10 d8

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 37.000 GHz|
0001 pts)

5 Marker Table v

Mode Trace Scake Function fian Wi Function Vaue
L — f & 5 dEm

Function Function Width Function Vaiue
Bm

a
3
2
B

B13 N48(10M) DFT-s- B13 N48(10M) DFT-s-
OFDM QPSK Outer Full Low CH OFDM QPSK Outer Full Low CH

#alten: 2068 2 o #hdten: 2008

a8 RelLvl .
Ref Level 25,54 - Div Ref Level 25.54 dBm

Video BW 3.0 MHZ' Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)

5 Marker Table v

Function Function Vaiue Mode Trace Scake Function Function Vaue
L — f & g dEm

Sporton International Inc. (ShenzZhen) Page Number : A30 of A61
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: N7TNEM91



samranis. FCC RF Test Report Report No. : FG1IN1001-01

B13_N48(10M) DFT-s-

B13_N48(10M) DFT-s-
OFDM_BPSK_Edge 1RB Left Mid CH

OFDM_BPSK_Edge 1RB Left Mid CH

Halien 208 Ay Type: Powser wmg\
Ao Hokt 100100
Tg: Free Run
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Ref Level 25.58 dBm
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Video BW 3.0 MHZ'
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B13_N48(10M)_DFT-s- B13_N48(10M)_DFT-s-
OFDM_BPSK_Edge 1RB Left High CH OFDM_BPSK Edge 1RB_Left High CH
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B13_N48(10M) DFT-s-
OFDM_QPSK_Edge 1RB_Right_High_C
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B13_N48(20M) DFT-s-
OFDM _BPSK_Edge 1RB Left Low CH
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B13_N48(20M)_DFT-s- B13_N48(20M)_DFT-s-
OFDM_BPSK_Edge 1RB Left Mid CH  OFDM_BPSK Edge 1RB_Left Mid CH

#hdten: 2008
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Ref Level 25.51 dBm
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Ref Level 25,51 dBm
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AglHokd 1001100
Tig: Free Fun
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Ao Hokt 100100
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Sig Track OF

Ref Lyl Offset 15.50 8
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B13_N48(20M)_DFT-s- B13_N48(20M)_DFT-s-
OFDM_QPSK_Edge 1RB Right Mid CH OFDM_QPSK_Edge 1RB_Right Mid CH

Halien 208 Ay Type: Powser wmg\_
Ao Hokt 100100
Tg: Free Run

#htten 20 68 g Type: Power. |ms'\|_
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T dEm
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Au|Hokd: 100100
Tg: Free Run
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Video BW 3.0 MHZ' Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)
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Spectum Anaiyzer 1
Suept
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Ao Hokt 100100
Tg: Free Run

Stop 20.000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz
Sweep ~38.3 ms (40001 pts) ‘Sweep ~33.8 ms (40001 pis)|
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B13_N48(20M) DFT-s-
OFDM_BPSK_Edge 1RB Left High CH

Funclion Vaiue

B13_N48(20M) DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH

Function Function Width Function Vaiue

B13_N48(20M)_DFT-s-
OFDM_BPSK_Edge 1RB Right High CH

Anayzer 1
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Ref Level 25,58 d
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Ref Level 25.58 dBm
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e dEm
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B13_N48(20M) DFT-s-
OFDM_QPSK_Edge 1RB_Right_High_C

S RO SR

Video BW 3.0 MHz" Stop 20.000 GHz|

Sweep ~38.3 ms (40001 pts)

Function Function Width Function Vaiue

A Typa Fomer (RS
AuglHokd: 100/100
Tiig: Free Run }
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Ref Level 25,58 dBm

Stop 20,000 GH|
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W
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OFDM_QPSK_Edge 1RB_Right_High_C
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g Type: Power (RMS|
oy 100100

Scale/Div 10 dB

Video BW 3.0 MHZ'
5 Marker Table v

Mode Trace Scake Function Functian Wi

Em

P Types Power m\sq,
Aokt 100100
Trg: Free Run .

Video BW 3.0 MHZ'
5 Marker Table v
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#hlten 20 08 1 Type: Powes (RMS)

Aug| ok 100100 ‘

Video BW 3.0 MHZ'
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B
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B13_N48(40M) DFT-s-
OFDM _BPSK_Edge 1RB Left Low CH

Ref Lyl Offset 15.58 dB
Ref Level 25,50 dBm

Function Function Widh Funclion Vaiue

B13_N48(40M) DFT-s-
OFDM_QPSK_Edge 1RB_ Left Low CH

g Type: P (FMS)
AglHokd 1001100
Tig: Free Fun

Ref Ly Offset 15.57 4B
Ref Level 25,57 dBm

Video BW 3.0 MHz"
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dBm

dim
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Cor
Freq et I

15.56 08
Ref Level 25.58 dBm

Video BW 3.0 MHZ'

Function Funclion Widh Function Ve

B13_N48(40M) DFT-s-
OFDM_QPSK_Edge 1RB Left Low CH

Ay Type: Powser wmg\_
Ao Hokt 100100
e Tg: Free Run
Sig Track OF

Ref Lyl Offset 15.57 o8

Scale/Div 10 dB Ref Level 25.57 dBm

Video BW 3.0 MHZ' Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)

5 Marker Table v

Mode Trace Scake Function Function Vaue

m

B13_N48(40M) DFT-s-
OFDM BPSK_Edge 1RB Right Low CH

g Type: Power (RMS)
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MHZ' Stop 37.000 GHz|

‘Sweep ~33.8 ms 40001 pts)

5 Marker Table v

Function Vaue

Mode Trace Scake
L —
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B13 N48(40M)_DFT-s- B13_N48(40M) DFT-s-
OFDM_QPSK Edge 1RB Right Low CH OFDM QPSK Edge 1RB Right Low CH

whiten: 208 : g Type. o (RMS)
AulHold 100100
Tii: Free Fun

Halien 208 sl Ay Type: Powser wmg\_
Ao Hokt 100100
Tg: Free Run

Stop 20
Sweep ~38.3 ms {4

Video BW 3.0 MHZ'

Function i Function Ve
5.5 dEm

B13 N48(40M)_DFT-s- B13_N48(40M) DFT-s-
OFDM BPSK Outer Full Low CH OFDM_ BPSK Outer Full Low CH

#alten: 2068 #hlfen 008 PNO.Fast g Type: Power (RMS)

100100 oy 100100

M
Tii: Free Fun

Ref Level 25,50 dBm ScaleDiv 10 d8 1 -46.565 dBm

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 37.000 GHz|
0001 pts)

5 Marker Table v

Mode Trace Scake Function fian Wi Function Vaue
L — f & m

Function Function Width Function Vaiue

a
3
2
B

B13 N48(40M) DFT-s- B13 N48(40M) DFT-s-
OFDM QPSK Outer Full Low CH OFDM QPSK Outer Full Low CH

#alten: 2068 2 o #hdten: 2008

a8 RelLvl .55
Ref Level 25,55 . Div Ref Level 25.55 dBm

Video BW 3.0 MHZ' Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)

5 Marker Table v

Function Vaiue Mode Trace Scake Function Function Vaue
L — f & U dEm
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B13_N48(40M) DFT-s-

B13_N48(40M) DFT-s-
OFDM_BPSK_Edge 1RB Left Mid CH

OFDM_BPSK_Edge 1RB Left Mid CH

Halien 208 Ay Type: Powser wmg\
Ao Hokt 100100
Tg: Free Run

¢ 15.54 0B
Ref Level 25.54 dBm

Start 30 MHz Start 20,000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz]
o #Res B 1.0 ‘Swesp ~32.9 ms (40001 ps)

Funclion Vaiue

Function - Function Ve
dEm

B13_N48(40M) DFT-s-

B13_N48(40M) DFT-s-
OFDM_QPSK_Edge 1RB Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid CH

[Spectrum Anaiyzer 1

Ay Type: Powser wmg\_
PuglHold 100100 -

Start 20,000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz
#Res BW 1.0 MH2 ‘Sweep ~33.8 ms (40001 pis)|
5 Warker Table "

Funclion Function Width Function Vaiue Mode Trace Scake

Function Functian Width Function Vaue
L — f dEm

S50l ?EERE

B13_N48(40M) DFT-s-
OFDM BPSK Edge 1RB Right Mid CH

+

B13_N48(40M) DFT-s-
OFDM _BPSK _Edge 1RB Right Mid CH

#alten: 2068

A Typs: Power wmsq_
AvglHold 100100,
Tg: Free Run .
Ref Ly Offset 15.

Ref Level 25,50 d 5 dBm

start 30 MHz Video BW 3.0 MHZ' Stop 37.000 GHz|
[4Res B 1.0 MHz 0 ‘Sweep ~33.9 ms (40001 pis)
5 Marker Table v

Function Width Function Vaiue Mode Trace Scake Funclian Widh
L — f m

Function Vaue
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B13_N48(40M) DFT-s-
OFDM_QPSK_Edge 1RB _Right Mid_CH

#htten 20 68 g Type: Power. |ms'\|_
|H 100

Ref Level 25,50

Funclion ! Funclion Vaiue

B13_N48(40M) DFT-s-
OFDM_BPSK_Outer Full Mid CH

[spectrum Anayzer 1

start 30 MHz
[4Res B 1.0 MHz

Function Function Width Function Vaiue

B13_N48(40M) DFT-s-
OFDM_QPSK_Outer Full Mid CH

Stop 20,000 GH|
Sweep ~38.3 ms (40001 pts)

Function Width Function Vaiue

Scale/Div 10 dB

5 Marker Table v

Mode Trace Scake

5 Marker Table v

Mode Trace Scake
L —

B13_N48(40M) DFT-s-

#hdten: 2008

OFDM_QPSK_Edge 1RB_Right Mid CH

Ay Type: Powser wmg\_
Ao Hokt 100100
Tg: Free Run

Video BW 3.0 MHZ'

Function Funclion Widh
T dEm

B13_N48(40M) DFT-s-
OFDM_BPSK_Outer_Full Mid CH

Power (RMS]
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MHZ'

Function
A5 dBm

B13_N48(40M) DFT-s-
OFDM

Spectum Anaiyzer 1
Suept

#hdten: 2008

g Typa: Power wmg\
Ao Hokt 100100
Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Wi

Stop 37.000 GHz]
(40001 pts)|

Function Ve

Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)

Function Vaue

QPSK Outer Full Mid CH

Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)

Function Vaue
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B13_N48(40M)_DFT-s- B13_N48(40M)_DFT-s-
OFDM_BPSK_Edge 1RB Left High CH OFDM_BPSK Edge 1RB_Left High CH

Halien 208 Ay Type: Powser wmg\
Ao Hokt 100100
Tg: Free Run

¢ 15.56 08
Ref Level 25.58 dBm

Start 20,000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz]
#Res B 1.0 ‘Swesp ~32.9 ms (40001 ps)

Funclion Vaiue Function - Function Vaiue

dEm

B13_N48(40M) DFT-s- B13_N48(40M) DFT-s-
OFDM_QPSK_Edge 1RB Left High CH OFDM_QPSK_Edge 1RB_Left High CH

g Type: Power (RMS)
Au|Hokd: 100100

Ref Level 25,50 dBm

Start 20,000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz
#Res BW 1.0 MH2 ‘Sweep ~33.8 ms (40001 pis)|
5 Warker Table "

¥ Function Functian Width Function Vaue
63T dBm

Function Function Width Function Vaiue Mode Trace Scake

B13_N48(40M) DFT-s- B13_N48(40M) DFT-s-
OFDM_BPSK_Edge 1RB Right High CH OFDM BPSK Edge 1RB Right High CH

Anayzer 1

#htten 20 68 Ay Type: Powser wmg\_
PuglHold 100100 -
Tg: Free Run .
Ref Lyl Offset 15.
Ref Level 25,55 d

start 30 MHz
[4Res B 1.0 MHz

Video BW 3.0 MHZ' Stop 37.000 GHz)
‘Sweep ~33.8 ms 40001 pts)
& Marker Tablo "

Function Function Width Function Vaiue Mode Trace Scake Functian Width Function Vaue
L — m
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B13_N48(40M)_DFT-s- B13_N48(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right High_.C  OFDM_QPSK_Edge_ 1RB_Right_High C

#hdten: 2008

g Type: Power (RMS|
oy 100100

Scale/Div 10 dB

Stop 20.000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz
~38.3 ms (80001 pts)| ‘Sweep ~33.8 ms (40001 pis)|
5 Warker Table "

Function Function Width Function Vaiue Mode Trace Scake ¥ Function Functian Wi Function Vaue
Em

ey Typer Power IF1I§\|; oy Typa: Power m\q‘,
Aoglhckt 100100 Aokt 100100
Tig- Frce Fum " G Tng Fiee Run "

Ref Lyl Offset 15.57 dB a8
Ref Level 25,57 dBm D & 5 14 dBm|

Stop 20.000 GHz Video BW 3.0 MHZ' Stop 37.000 GHz
Sweep ~38.3 ms (40001 pts) ‘Sweep ~33.8 ms (40001 pis)|
5 Warker Table "
Mode Trace Scale r Function Width Function Vaiue Mode Trace Scake Function
N1 f Bm L —
|

Function Vaue

B13_N48(40M) DFT-s-
OFDM_QPSK_Outer Full High CH

Ao 08 g Ty Power (s
Avglicl: 100100

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Function ction W Funclion Vaiue

Function Funclion Widh Function Ve

Bm B
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
48 30 10 637000 3555.0 DFTéf;SOE OM 1@0 seegraph  PASS
48 30 10 637000 3555.0 DFT(;;SE OM 1@0  seegraph  PASS
48 30 10 637000 3555.0 DFT;,‘SOE DM 1@23  seegraph  PASS
48 30 10 637000 3555.0 DFT(';;SEDM 1@23  seegraph  PASS
48 30 10 637000 3555.0 DFT;;SE OM 24@0  seegraph  PASS
48 30 10 637000 3555.0 DFT;F;SE DM 24@0  seegraph  PASS
48 30 10 641666  3624.99 DFT;P'SO; DM 1@0 seegraph  PASS
48 30 10 641666  3624.99 DFT(';;SEDM 1@0 seegraph  PASS
48 30 10 641666  3624.99 DFT;;SE OM 1@23  seegraph  PASS
48 30 10 641666 3624.99 DFTC';gE OM 1@23  seegraph  PASS
48 30 10 641666 3624.99 DFTE;SP'S?E OM 24@0  seegraph  PASS
48 30 10 641666  3624.99 DFT('?SF;‘SDE DM 24@0  seegraph  PASS
48 30 10 646332 369498 O _ZOFOM 1@0  seegraph  PASS
48 30 10 646332  3694.98 DFTéSF;gE OM 1@0 seegraph  PASS
48 30 10 646332  3694.98 DFTE;SP'SE OM 1@23  seegraph  PASS
48 30 10 646332  3694.98 DFT(';;(S)EDM 1@23  seegraph  PASS
48 30 10 646332 360498 O oOFPM  24@0  seegraph  PASS
48 30 10 646332  3694.98 DFT;P'SE OM 24@0  seegraph  PASS
48 30 20 637334  3560.01 DFTE;SP'SO; OM 1@0 seegraph  PASS
48 30 20 637334 3560.01 DFT(';;(S)EDM 1@0  seegraph  PASS
48 30 20 637334 3s6001 O UOFPM 1@50  seegraph  PASS
48 30 20 637334  3560.01 DFT(;;SE OM 1@50  seegraph  PASS
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48 30 20 637334  3560.01 DFTéf;SOE OM 50@0  seegraph  PASS
48 30 20 637334  3560.01 DFT(;F;SE OM 50@0  seegraph  PASS
48 30 20 641666 362499 O -SOFOM 1@0  seegraph  PASS
48 30 20 641666  3624.99 DFT&;?}E DM 1@0 seegraph  PASS
48 30 20 641666  3624.99 DFTéf;SOE OM 1@50  seegraph  PASS
48 30 20 641666  3624.99 DFT;F;SE OM 1@50  seegraph  PASS
48 30 20 641666  3624.99 DFTE;SP'SOE DM 50@0  seegraph  PASS
48 30 20 641666  3624.99 DFT(;D'SEDM 50@0  seegraph  PASS
48 30 20 646000 3690.0 DFT;;SE OM 1@0 seegraph  PASS
48 30 20 646000 3690.0 DFT;F;SE DM 1@0 seegraph  PASS
48 30 20 646000 3690.0 DFTE;SP'SOE DM 1@50  seegraph  PASS
48 30 20 646000 3690.0 DFT(';F;gE DM 1@50  seegraph  PASS
48 30 20 646000 36900  PFEZOFPM 50@0  seegraph  PAss
48 30 20 646000 3690.0 DFTQ'SF;gE DM 50@0  seegraph  PASS
48 30 40 638000 3570.0 DFTE;SP'SE OM 1@0 seegraph  PASS
48 30 40 638000 3570.0 DFT(';F;gE bM 1@0 seegraph  PASS
48 30 40 638000 35700  PFLZOFPM 10105 seegraph  PAss
48 30 40 638000 3570.0 DFTQ'SF;gE DM 1@105 seegraph  PASS
48 30 40 638000 3570.0 DFTE;SP'SO; PM " 100@0  seegraph  PASS
48 30 40 638000 3570.0 DFT;F;SEDM 100@0  seegraph  PASS
48 30 40 641666 362499 O ->OFOM 1@0  seegraph  PASS
48 30 40 641666  3624.99 DFT(;;(S)E OM 1@0 seegraph  PASS
48 30 40 641666  3624.99 DFTE;SP'SOE PM  1@105 seegraph  PASS
48 30 40 641666 3624.99 DFT;F;SEDM 1@105  seegraph  PASS
48 30 40 6a1666 362499 O oOFPM  100@0  seegraph  PASS
Sporton International Inc. (ShenzZhen) Page Number : A48 of A61

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: N7TNEM91



samranis. FCC RF Test Report Report No. : FG1IN1001-01

48 30 40 641666  3624.99 DFT(;D'SEDM 100@0  seegraph  PASS
48 30 40 645332 367908 O ->OFPM 1@0 seegraph  PASS
48 30 40 645332  3679.98 DFT(;;SEDM 1@0  seegraph  PASS
48 30 40 645332  3679.98 DFTéT;SOE DM 1@105 seegraph  PASS
48 30 40 645332  3679.98 DFT(;D'SEDM 1@105  seegraph  PASS
48 30 40 645332  3679.98 DFTE;SP'SOE PM " 100@0  seegraph  PASS
48 30 40 645332  3679.98 DFT(;F;SE DM 100@0  seegraph  PASS
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